page: 1/4 &R Hardware list iR Parts List

— - T — - A
Ui = R EFN & g ZFR @m H: MU\.
I I “ J NO Name Diagram QTY NO Name Diagram Qry| Material
v GES M A PR+ NI B
S5 4 FWrench
© | e m U @] sk sort case E Uit
K kP F Screw M6+20) Q)W 4 @ e % Egﬁ%\mﬁwﬂ@% A
2 e — = . 1
i %/:l\ 4%'\ @ /AS S emb ly I nS truc t ]_ On Seat soft case 1 fsls';wsgo;i:i:tlilfic:itatfnfe;:}?er
i © Pk fScrew (M8*20) 4
BY043-A/B/D/H/J Hi. il FHRE o
e Model NO | # Ccomputer =ik Specification|g20%750%1160-1240 e B AR
chair) ® ) W @ Left armrest 1 eiificial Teather
) . y Ny . K sk 7S fiScrew (M8*40 4 5 plasi:
ZRTH  Tools required | %3 A%l No.of people required ponge Plastic
HHRFHRE S B YR
@ SRR od : @ Right armrest 1 Artificial leather
+SpongetPlastic
; 3308 HLHE A
® &) 35 Cover @ 4 1 w
@ Foot Lron
0) e 1 73
Tray Iron
2. 05FPUB %L 5 | e
Wheels
Plastic




|page: 24]'

PR TR Model NO IEWWD/WJ

% % o~ B A

Assembly Instruction

STEP: 1

FERET S MECAFB ORI S 7N FM6+20) [7 52 75

M2 (EERRAD
Fix part 7 (tray) to part 2 (Seat soft case) with
accessory B ( M6%20 screws)

STEP: 2

Bl GRS AT FEfD
part 1(back soft case) into part 7
(tray)

Insert

STEP:3
FHBCAEC CF Sk 75 FN8+20) JfF1 CFER) [l

Fix part 1 (back soft case) with accessory C ( M8*20 screws)

.
SRR R 22 [ 72, T4
HAh iR 22, ANEEHEHE 2245 |
5, (4160%) Bl TR 5
JE AR R IR,

STEP: 4
HEpfka CESRFROD FABAD Ok A7SFAMB#10) [ 5E £ 5

U EFix part 4 (left armrest) on the back frame with
accessory D(M8*40 screws)

9

a8

ANEHEIR 22 i K,
(#160%) N TC 5o
JRATERT IR L.




Tbage: 3/4

PR FR Model NO Iwma—A/s/n/H/J

% % o~ B A

Assembly Instruction

STEP:5
HEprrs CREEFHM) FIRCAED RSk 7S AIMB#A0) [B]E A B 4L

FFix part 5 (right armrest) on the seat back frame with
accessory D (M8#40 screws)

KFEETN

\

60%

=
a8
ANEHTIR 22 B K,
(£360%) BN TC 5 H
Ja AT IR L.

STEP: 6
| ol ) H AL
@%ﬂ%ﬁg(g ) EAEEAEL (R

Cover part 4 (Left armrest)
with fitting F(cover)

STEP:7

FIBCHFF (IR156) s e (hfk
Fira bk

Cover part 5 (Right armrest)
with fitting F(cover)

STEP: 8

HEEPIES (2. 0~FPUSERERS) HEAD
6 (330#HUSEIAD o 13T b
B EFE (ZSA) A
HEe (330%HLE D

Insert part 8 (wheels) into
part 6 (Foot). The assembled
upper part is inserted into
part 6 (foot) through
accessory E (air rod)




Lace: 7 G rpp. g

GAETEI,
The installation is complete

PRI TR Model NO Iwoda—A/s/n/H/J

% % o~ B A

Assembly Instruction

RS R: TR AU EAR ) TR, 23 s
FHRMIERBIETASR, NET .

Tips: Since the chair has the overall linkage
function of tilting, it is normal for the armrest
to shake slightly after installation, and it is
not a quality problem




	LSC25YZ057207PA-BY043-H-4-1扶手增加闷盖
	LSC25YZ057207PA-BY043-H-4-2扶手增加闷盖
	LSC25YZ057207PA-BY043-H-4-3扶手增加闷盖
	LSC25YZ057207PA-BY043-H-4-4扶手增加闷盖

